



Branch 0300 – Pilsen

CERTIFICATE

No. 030 – 056938

about the qualities of a product

Certified quality: SLIPPERINESS according to the following test procedures:

- DIN 51130:2014 Testing of floor coverings – Determination of the anti-slip properties – Workrooms and fields of activities with slip danger, walking method – ramp test
- DIN 51097:1992 Testing of floor coverings – Determination of the anti-slip properties – wet-loaded barefoot areas – walking method – ramp test
- P CEN/TS 16165: 2013 Determination of slip resistance of pedestrian surfaces – Methods of evaluation

Product: Ceramic tiles dry-pressed, EN 14411, Annex G, group BI_a
series: URBAN SPACE 598x598 mm

Producer: Ceramika Tubądzin III Sp. z o.o. Sp.K., ul. Dworska 28., 98-200 Sieradz, Poland

Order: Z 030180241

Achieved values and recommended use:

Testing of samples	DIN 51097 (barefoot) Classification, P CEN/TS 16165 (annex A)	DIN 51130 (shoe) Classification, P CEN/TS 16165 (annex B)
serie: URBAN SPACE 598x598 mm	B	R 11

The certificate is issued on the basis of the results of the tests stated in report no. 030-056937 .

Number of pages of certificate: 1

Certificate validity: till 31st July 2021

The certificate can be cancelled upon finding non-adherence to the certified parameters of product qualities.

Pilsen 25th July 2018



Ing. Alexander Trinner
Branch Director

Warning: Without a written consent of the representative of the head of the authorised person, this report must not reproduced otherwise than in its entirety.